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CUSTOMER NAME: SHANGHAI INTCO INDUSTRIES CO.,LTD.

ADDRESS: NO.1299 HUBIN ROAD, FENG XIAN DISTRICT, SHANGHAI 201417 

P. R. CHINA

Sample Name : PS WALL PANEL

Manufacturer : SHANGHAI INTCO INDUSTRIES CO.,LTD.

Material : PS

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however, 
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample 
information provided by client.

***********
SGS Ref. No. : SHIN2306000675CM03

Other Ref. No. : IN-SH-CP-5627-23201

Date of Receipt : 2023-06-14

Testing Period : 2023-06-14 ~ 2023-06-28

Test result(s)   : For further details, please refer to the following page(s)
(Unless otherwise stated the results shown in this test report refer only 
to the sample(s) tested)

Signed for
SGS-CSTC Standards Technical 
Services Co., Ltd. Guangzhou 
Branch.

Tobby Yang
Authorized signatory
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Test Result(s) :

Test Part Description :

Specimen No. SGS Sample ID Description
SN1 CAN23-082067.001 White board with wood grain surface

Remarks :
(1) 1 mg/kg = 1 ppm = 0.0001%

(2) MDL = Method Detection Limit
(3) ND = Not Detected ( < MDL )

(4) "-" = Not Regulated

VCM(vinyl chloride monomer)

Test Method : With reference to EN 15102:2007+A1:2011 Section 4.3.2 & EN12149:1997, analysis 

was performed by HS-GC-FID.

Test Item(s) Unit MDL 001

VCM(Vinyl Chloride Monomer) mg/kg 0.10 ND

Unless otherwise stated, the decision rule for conformity reporting is based on Binary Statement for 
Simple Acceptance Rule (w =0) stated in ILAC-G8:09/2019.
Requirement in EN 15102:2007+A1:2011 Section 4.3.2: ≤0.2mg/kg

Conclusion: Pass
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Sample photo:

SGS authenticate the photo on original report only
********End of report********
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